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History of this test report
Original Report Issue Date: 2025.02.22
® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant

Hangzhou Kedang Technology Co., LTD.
Kedang Building, No. 666, Fuxian Road, Yinhu Street, FuyangDistrict, Hangzhou

1.2 Manufacturer

Hangzhou Kedang Technology Co., LTD.
Kedang Building, No. 666, Fuxian Road, Yinhu Street, FuyangDistrict, Hangzhou

1.3 Basic Description of Equipment Under Test

Test sample no.

POC250107002-S001

Equipment Name

Smart Security Camera Indoor

Test Model xk001-D10

Trade Mark xkbox

Power Supply DC 5V from adapter

Operate temperature 0°C-45C

EUT Stage o Product Unit e Final-Sample

Operating Band and
Conducted Output Power
(Max power)

2412MHz ~ 2462MHz
2422MHz ~ 2452MHz

o|EEE 802.11G:16.45dBm(0.044W)

Product Type

IEEE 802.11b/g/n: WLAN (SISO)

Nominal Bandwidth

20MHz / 40MHz

Modulation

IEEE 802.11b: DSSS
IEEE 802.11g: OFDM
IEEE 802.11n: OFDM

Data Rate (Mbps)

IEEE 802.11b mode : 1/2/5.5/11
IEEE 802.11g mode : 6/9/12/18/24/36/48/54
IEEE 802.11n mode : up to 150

Antenna gain

3.69 dBi

Antenna type

PIFA antenna

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Eleven channels are provided for 802.11b, 802.11g, 802.11n (20MHz):

Frequency Band Channel No. Frequency Channel No. Frequency
01 2412MHz 07 2442MHz
02 2417MHz 08 2447MHz
2400MHz ~ 2483.5 MHz 03 2422MHz 09 2452MHz
04 2427MHz 10 2457MHz
05 2432MHz 11 2462MHz
06 2437MHz / /
Seven channels are provided for 802.11n (40MHz):
Frequency Band Channel No. Frequency Channel No. Frequency
03 2422 MHz 07 2442MHz
04 2427MHz 08 2447MHz
2400MHz ~ 2483.5 MAz 05 2432MHz 09 2452MHz
06 2437MHz / /

1.4 Transmit Operating Mode

Transmit Operating Mode [Transmit Multiple Antennas
® [Operating mode 1 (single antenna) ® 1TX
O (Operating mode 2 (multiple antenna, no beam forming) O 2TX 3TX |O]| 4TX
O Operating mode 3 (multiple antenna, with beam forming) O 2TX 3TX |O]| 4TX
® [802.11b Operatingmode | @ 1TX [ORTX |ORBTX
® 802.11g Operating mode @ 1TX |ORTX |ORTX
® 802.11n(20MHz) Operating mode @ 1TX |ORTX |ORTX
® 802.11n(40MHz) Operating mode @ 1TX |ORTX |ORTX
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 6 / 90 Report No.: RF250107002-01-001
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart C (Section 15.247)

Test item FCC Clause Results Remarks
AC Power Conducted Emission 15.207 Pass Meet the requirement of the limit
Radiated Emission and Band 15.205/15.209
Pass Meet the requirement of the limit
Edge Measurement /15.247(d)
Spurious Emission at Antenna
15.247(d) Pass Meet the requirement of the limit
Port
6dB Bandwidth 15.247(a)(2) Pass Meet the requirement of the limit
Maximum Conducted Power 15.247(b) Pass Meet the requirement of the limit
Power Spectral Density 15.247(e) Pass Meet the requirement of the limit
Antenna Requirements 15.203 Compliance Note

interface.

Note: The EUT has an internal antenna and the antenna connector is designed PIFA antenna

2.2 Application of Standard

47 CFR FCC Part 15, Subpart C (Section 15.247)

KDB 558074 D01 15.247 Meas Guidance v05r02

ANSI C63.10:2013

HY-FCC part 15C-2.4G WIFI Ver.1.1
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2.3 Test Instruments

Radiated Emissions
N_O Equipment Manufacturer Type No. Serial No. | Inventory No. (yﬁl?fll.n?r?]t/?j d) g{?y}?;?n(;gg
1 | Testreceiver | Rohde&Schwarz | ESU 100184 JLEO11 2024/4/24 | 2025/4/23
o | Logperiodic | oo ozbeck | VYULB 1151 JLEO12 2024/4120 | 2025/4/19
antenna 9168
Low LNA
3 | frequency / 2014 JLE023 2024/4/24 | 2025/4/23
ST 0920N
amplifier
High -y
4 frequency Schwarzbeck 9718 284 JLEO24 2024/4/24 2025/4/23
amplifier
SCHWARZBEC | BBHA | 9120D-12
5 | Horn Antenna p oD o JLE028 2024/4/20 | 2025/4/19
g | Temp&Humid Meideshi JR900 / JLE021 2024/4/24 | 2025/4/23
ity Recorder
7 | Horn Antenna SCHWQRZBEC %ﬁ;%" 9170#685 |  JLE029 2024/7115 | 2025/7/14
8 | Loop Antenna | SCHWARZBEC Fn%gw 00029 JLE030 | 202477115 | 2025/7/14
g | Broadband | oo beck | BBVO721 | 9721-019 |  JLE025 2024/4/24 | 2025/4/23
preamplifier
Farad
10 | Test software | Technology Co., EZ-EMC Ver.TW-03A2
Ltd
Conducted Emission
1 LISN Rohde&Schwarz | ENV216 | 100075 | JLE002 2024/424 | 2025/4/23
2 ISN Schwarzbeck CQ1T5%5 #171 JLE003 2024/4/24 | 2025/4/23
3 Test receiver | Rohde&Schwarz ESCI 100718 JLEO10 2024/4/24 2025/4/23
4 | Pulse limiter | Rohde&Schwarz | ESH3-72 | 102299 | JLE047 2024/4/24 | 2025/4/23
5 | Temp&Humid Meideshi JRI00 / JLE020 2024/4/24 | 2025/4/23
ity Recorder
Farad
6 | Testsoftware | Technology Co., EZ-EMC Ver.TW-03A2
Ltd
RF Conducted Emission
1 | MXASignal Keysight N9021B | MYBO08O | k050 | 202474120 | 20254119
Analyzer 169
2 | RF Sr?irt‘tro' dsusoft JS0806-2 21ffg60 JLE053 2024/4120 | 2025/4/19
3 pOWGJnSi;‘pp'y dsusoft Jsgg(?"‘ N/A JLEO55 2024/4/20 | 2025/4/19
4 | VXGSignal Keysight Mossap | MYS1270 | ko5 2024/4/20 | 2025/4/19
Generator 787
EXG Analog
5 Signal Keysight N5173B MY25§2101 JLEO52 | 2024/4/20 | 2025/4/19
Generator
Wg:g;”d 1201.000
6 | o | Rohde&Schwarz | CMW500 | 2K50-116 | JLE054 2024/4120 | 2025/4/19
ommunicati
064-Dt
on Tester
7 Test software dsusoft JS1120-3 Ver.3.2.22.0
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 8 /90 Report No.: RF250107002-01-001
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No. Equipment Manufacturer Type No. Serial No. Inventory No. Frequency range
1 power sensor Agilent U2021XA MY54250019 JLE112 50 MHZ~18 GHZ
2 power sensor Agilent U2021XA MY54250021 JLE113 50 MHZ~18 GHZ
3 power sensor Agilent U2021XA MY54210040 JLE114 50 MHZ~18 GHZ
4 power sensor Agilent U2021XA MY54260021 JLE115 50 MHZ~18 GHZ

2.4 Test Mode

Test Items Mode Data Rate Channel

AC Power Conducted Emission 802.11g 1Mbps 01
802.11b 1Mbps 01/06/11
Radiated Emission and Band Edge 802.11g 6Mbps 01/06/11
Measurement 802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09
802.11b 1Mbps 01/06/11
Spurious Emission at Antenna 802.11g 6Mbps 01/06/11
Port 802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09
802.11b 1Mbps 01/06/11
6dB Bandwidth 802.11g 6Mbps 01/06/11
802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO 03/06/09
802.11b 1Mbps 01/06/11
Maximum Conducted Power 802119 SMbps O1/06/11
802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09
802.11b 1Mbps 01/06/11
_ 802.11g 6Mbps 01/06/11

Power Spectral Density

802.11n20SISO MCSO0 01/06/11
802.11n40SISO MCSO0 03/06/09

Note: For AC Power Conducted Emission and Radiated Emission below 1GHz, only worst case was
recorded.

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 9/90 Report No.: RF250107002-01-001
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2.5 Test Condition

Applicable to

Environmental conditions

Input Power

Tested by

AC Power Conducted Emission

24.2°C,51% RH

AC 120V/60Hz

Freedom Zhuo

Radiated Emission and Band Edge

Measurement 23.6°C, 52% RH AC 120V/60Hz Lemon He

Spurious Emission at Antenna Port 23.4°C, 53% RH DC 5V Albert Fan
6dB Bandwidth 23.4°C, 53% RH DC 5V Albert Fan
Maximum Conducted Power 23.4°C, 53% RH DC 5V Albert Fan
Power Spectral Density 23.4°C, 53% RH DC 5V Albert Fan

Note: Adapter supply voltage AC 120V/60Hz.

The applicant declare the operating environment of EUT as below:

Normal conditions: DC 5V, 0~45°C

2.6 Duty Cycle of Test Signal

If duty cycle is = 98 %, duty factor is not required.

If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

HY-FCC part 15C-2.4G WIFI Ver.1.1
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +102kHz
RF power conducted +0.377dB
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
Conducted emission(9kHz~30MHz) AC main +2.68dB
Radiated emission(9kHz~30MHz) +2.74dB
Radiated emission (30MHz~1GHz) +4.22dB
Radiated emission (1GHz~18GHz) +5.06dB
Radiated emission (18GHz~40GHz) +4.98dB

2.8 Test Location

Company: Shenzhen Haiyun Standard Technical CO., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Address: District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier CNO0145
A2LA Certificate Number 6823.01
Telephone: 0755-26024411

2.9 Description of Support Units

No. Equipment Model Manufacturer Series No
Shenzhen Junjiayuan
1 Adapter MAS0510AW Technology Co., LTD /

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 11/90 Report No.: RF250107002-01-001
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3. Test Procedure And Results
3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.

2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method

@® Conducted Measurement

|O Radiated Measurement

Test Channels

OLowest, Middle and Highest Channel

|O Lowest and Highest Channel

Environmental conditions

®Normal

|O Normal and Extreme

Note: @ :Test O :No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support units
were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was not

recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm

EUT

LISN

80 cm

Test Receiver

HY-FCC part 15C-2.4G WIFI Ver.1.1

L Horizontal Reference Ground Plane
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3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3.  Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

150kHz~30MHz Worst Case Operating Mode: 11G Channel 01
Line

Conducted Emission Measurement
B0 dEuy

wh_‘_\_ FLL a5 ChagR Camdunhor]F)
— .
u‘w“‘“

VR A
ey ] T | .
a0 LR AT ] oA b, peak
A
G
-0
R TT] () [MHz) 5 .00
Reading Comect Measure-
Mo. Mk.  Freg Level Factor ment Limit  Over
MHz dBuv dB dsuv dBan da Detecior  Comment
1 0.1580 4010 20.32 80.42 8557 -6.15 QP
2 01580 2B.81 20.32 4213 5587 -6.44 ANG
3 02104 3879 203 5210 g3.19 -4.08 QP
4 02104 2580 20 4521 53189 -5.88 AVG
il 05140 3280 20.04 F2.84 5600 -3.18 QP
g " 05140 2206 20.04 43.00 4800 -3.00 AVG
T 08700 31.50 20.05 51.55 5800 -4 .45 QP
B 08700 2248 20.05 42 53 46.00 -3.47 ANG
B 14820 20.00 20.35 49,35 56.00 -6.858 QP
10 14820 2044 20,35 40.79 4800 -A5.21 AVG
11 18180 2004 20.35 40.40 5600 -5.840 QP
12 18180 1741 20.35 rTFT 4800 -B.23 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 13/90 Report No.: RF250107002-01-001



3 FH -1
. ~ HAIYUN

150kHz~30MHz Worst Case Operating Mode: 11G Channel 01
Neutral
Conducted Emission Measurement
En0 dbuy

,1.: 1..

o ﬂl-\.-] IaagB Canduation|F)

%wﬁ W [zl ContuckisniAVE

Iﬂr|

T W
- l’.l.l}. ! \ | |_.l’1|l_l Iﬂwﬁ' il ||le1"l1" *I J'Il-""-lH'!*’r}r-_.,‘ulr"----.w'xﬂ.,‘l'. peak
.-'.‘-l..'\l o .
. B SR Rati T £
-2
[T (1] [MHz) % 30000
Reading Comect Measure- o
Mo. Mk.  Freq.  Level Factor ment Limit  Owver
MHZ gBuwy B dsul dgBuv da Detecior  Comment
1 01820 38.69 203 60.00 B4.32 4348 ap
2 01820 2286 2031 43237 5439 1112 AVG
3 02140 3826 2028 50 55 83.05 -3.50 apP
4 02140 2516 2020 4545 53.05 -TB0 ANG
5 02262 32.32 2022 52.54 g2.59 -10.05 ap
L] 02620 21.28 2010 41.38 51.37 088 AVG
T 04380 33.37 2015 5352 57.10 -3.58 ap
B 04380 21.33 2015 4148 4710 -5B2 ANG
a 0a780 20.50 20.04 40 54 5G.00 545 apP
10 Da7BD 2278 20.04 4282 45.00 -318 ANG
11 15180 3071 20.35 51.08 5&.00 -4.84 ap
12" 1.51B0 2273 20.35 43.08 46.00 282 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 14 /90 Report No.: RF250107002-01-001
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3.2 Radiated Emission and Band Edge

3.2.1 Limit

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the
desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(puV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 — 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(pnV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

3.2.2 Test Procedure

Test Method
OConducted Measurement |0Radiated Measurement
Test Channels
@ Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |ONormaI and Extreme
Note:@:Test O:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 15/90 Report No.: RF250107002-01-001
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the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related ltem -EUT Test Photos.

3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

3m

Ground Plane

Receiver

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 16 /90 Report No.: RF250107002-01-001
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(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver | _“{ Amp.

(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

-
-,
-

\—.F}“”

-4 m
3m i

EUT DI——I—

i
i

0.8m H im
0.3m E

Ground Plane

238
3

Receiver | ==

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 17 /90 Report No.: RF250107002-01-001
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3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G

Note:
1.  Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 18 /90 Report No.: RF250107002-01-001
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Below 1G (30MHz~1GHz) |

Worst Case Operating Mode: 11G Channel 01

VERTICAL

0 e m

Radiated Emission

] Y

TR

FCC Fant 158 W Radiation

aJQIIIIZ. &0 S0 FU) [MHz| ] 400 00 BO0 oW 1000 D0
Reading Comect Measure- Antenna  Table
Mo, Mk, Freq. Level Factor ment Limit Qrwer Height Degres
MHZ dBuv agim dBuvim dBuvim dB Detecior om gegree  Comment
1 387146 41.88 -08.58 3212 40.00 -7.88 peak
21 gi1.2116 47.78 -13.08 M 4000 -528 pesk
3 1532001 4237 -84 .43 4380 -0.07 pesk
4 308.7536 8.1 -8.48 20.65 46.00 -18.25 peak
5°* 68752080 41.58 0.20 41.38 4600 462 pesk
-] 726.8052 38.00 0.71 30.80 4600 -6.20 pesk
HORIZONTAL
Radiated Emission
BRD e
FCC Part 158 36 Radiation
Masqin 4 o8 | []
] I 5%
wl
st
20
i 00d 40 B0 B0 A A0 (MHz) 00 400 500 GO0 Aol 1 0 (il
Reading Comect Measure- Antenna  Table
MNa. Mk, Freq Level Factor ment Limit Ower Height Degres
MHz aBuv d8/m dBuvim dBuvim dB Detecior cm gegree  Comment
1 80.6440 30.11 -12.04 26.07 40.00  -13.23  peak
2 1553842 3590 -7.88 28.11 4350 -15.30 peak
3 255.3283 4238 -10.21 3215 4500 -13.85 peak
4 3750384 4353 6.65 3693 4600 007 peak
5 728.8052 38.84 0.7 20.55 46.00 -845  peak
g TIE.8777 4072 1.27 41.99 46.00 401 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 19/90 Report No.: RF250107002-01-001
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3) Radiated emission: Above 1G

Note:
1. Measurement = Reading + Correct Factor.
2.  Over = Measurement — Limit

Above 1G (1GHz~18GHz) | Test mode:11B

Test Channel:1

VERTICAL
Radiated Emission
1000 dBuv/m
FCL PE
FCLC AY
5 X
oo
1000, 000 2000 3000 MHz] G000 G000 7000 S000 3000 18000, 00
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Qver Height Degree
MHz dBuV dBim dBuvim dBuim dB Detector cm degree  Comment
1* 4824000 5278 -3.81 48.97 7400 -2503 peak
Radiated Emission
1200 dBuvAm
FLIm PR
0 v\
FCC Av
20,0

ZROO0D 232200 233400  ZME00 235800  ZIT000 238200 239400 240600 7430.00 MH:
Reading Comect Measure- Antenna Table
MNo. Mk. Freq. Level  Factor ment Limit ~ Cwer Height Degree
MHz dBuV dB/m dBuim dBuvm dB Dietector cm degree  Comment
1* 2390000 5147 -2.27 49.20 7400 -2480 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 20 /90 Report No.: RF250107002-01-001
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HORIZONTA
Radiated Emission
10000 dBus/m
FLL PE
FLOL AV
s X
o
1000, M0 2000 F000 MHz] G000 G000 FOO0 KOO0 3000 1 BN, (hil)
Reading Comect Measure- Antenna  Table
Mo. Mk. Freq.  Level Factor  ment  Limit  Over Height  Degree
MHz dBuV dBim dBulim dBuvim dB Detector om degree  Comment
1% 4824000 5344 -3.81 4963 7400 -2437 peak
Radiated Emission
120.0  dBuyim
L PE
E
FOC AW
200
ZRO000 FI2200 T334 00 T34 0 358 00 370,00 382 00 39400 406, D 243000 MHz
Reading Comect Measure- Antenna  Table
Mo. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHz dBuV dB/m dBuvim dBulfm dB Dietector cm degree  Comment
1* 2390000 46.87 227 44 60 7400 -2940 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 21/90 Report No.: RF250107002-01-001
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| Above 1G (1GHz~18GHz) | Test mode:11B Test Channel:6
VERTICAL
Radiated Emission
1000 dBu/m
FCC PE
FOL Ay
= ]
i
1000000 2000 3000 [MHz] 5000 6000 7000 80003000 18000000
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Factor  ment Limit  Owver Height Degree
MHz dBuV dB/m dBuim dBuVfm dB Detector cm degree Comment
1* 4874000 5222 -394 48.28 7400 -2572 peak
HORIZONTA
Radiated Emission
1000 dBuv/m
FCL FE
FCLC AY
S 1
®
oo
1000, 000 2000 2000 MHz] G000 OO0 7000 HO00 3000 18000, 000
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Owver Height Degree
MHz dBuV dBim dBuim dBu'im dB Detector cm degree  Comment

1* 4874000 5165 -3.94 4771 7400 -2629 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 22 /90 Report No.: RF250107002-01-001



8 25
HAIYUN

| Above 1G (1GHz~18GHz)

| Test mode: 11B

Test Channel:11

VERTICAL

Radiated Emission

1000 dBu/m
FCC FE
FOL AW
. %
i
1000000 2000 3000 MHz] 5000 6ODD 7000 8000000 16000, 000
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level  Factor  ment Limit ~ Over Height Degree
MHz BV dB/m dBuvm dBuvim dB Detector cm degree  Comment
1* 4924000 51.07 -4.03 47.04 7400 -26.96 peak
Radiated Emission
12000 dBudim
FCL PE
T
FCC AV
'u\\\/\
20.0
ZE0000 46000 247000 43000 243000 250000 251000 252000 253000 THH0 00 MH:
Reading Comect Measure- o Antenna Table
MNo. Mk. Freq. Level  Factor  ment Limit  Over Height Degree
MHz BV dBim dBuim dBuvim dB Dietector om degree  Comment
1* 2483500 5296 -1.38 51.58 7400 -2242 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 23 /90 Report No.: RF250107002-01-001
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HORIZONTA

1000 dBuv/m

Radiated Emission

FCC FE
FOLC AY
sa k
oo
1000000 2000 F000 MHz] G000 G000 7000 S000 H000 16000, 00
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBu dBim dBuim dBuim dB Detector cm degree  Comment
1* 4924000 53.06 -4.03 49.03 7400 -2497 peak
Radiated Emission
1200 dBuM/m
FCL PE
mr
FCL AV
Nk
20.0
2450000 246000 247000 248000 249000 250000 251000 252000 253000 FEE0.00 MHz
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Qver Height Degree
MHz dBuV dBim dBuvim dBuim dB Detector cm degree  Comment
1* 2483500 4571 -1.38 4433 7400 -2967 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1

Page 24 /90
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| Above 1G (1GHz~18GHz) | Test mode:11G Test Channel:1
VERTICAL
Radiated Emission
000 A8/
FLCC PE
FOL AY
= &
oo
1000000 2000 00 (MHzl G000 GODD 7000 0005000 B0, 000
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Ower Height Degree
MHz dBuV dBim dBu\im dBulm dB Detector cm degree  Comment

1% 4824000 51.96 -3.81 4315 7400 -2585 peak

Radiated Emission
120.0  dBuv/m

FLCIC\ P

FLC AV

- S

0.0
R0 F3E2 334 00 FHE 00 F35E 00 3000 FIH2 00 30400 240600 243000 MHz

Antenna Table

Reading Comect Measure- o
Limit  Owver Height Degree

No. Mk.  Freq. Level Factor ment
MHz dBuV dBim dBulim dBuim dB Detector cm degree  Comment

1* 2390000 53mM -2.27 51.44 7400 -2256 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 25/90 Report No.: RF250107002-01-001
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HORIZONTA

1000 dBud/m

Radiated Emission

FCC FE
FOL AY
"“’ &
i
1000000 2000 3000 MHz] 5000 BODD 7000 SO0 3000 1600, (00
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq. Level  Factor  ment Limit  Owver Height Degree
MHz BV dB/m dBuvm dBuvim dB Detector cm degree Comment
1* 4824000 5111 -3.81 47.30 7400 -2670 peak
Radiated Emission
1200 dBud/m

LT PE
T
FCL
w”‘M‘w )
1
200
ZRO000 732200  ZIMO00 ZME00 235800  ZIZ000  Z3RR00 ZIM00 240600 243000 MHz
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBim dBulim dBuim dB Detector cm degree  Comment
1* 2390000 4789 227 45.62 7400 -28.38 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1

Page 26 /90
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| Above 1G (1GHz~18GHz) | Test mode:11G Test Channel:6
VERTICAL
Radiated Emission
1000 dBusAm
FLCC PE
FOL AW
a0 1
®
i
1000000 2000 2000 (MHz] G000 BODO 7000 SO0003000 1E000.000
Reading Comect Measure- Antenna  Table
No. Mk. Freq.  Level  Factor ment Limit ~ Owver Height Degres
MHz dBuV dB/m dBulim dBul'm dB Detector cm degree  Comment
1* 4874000 5007 -3.04 46.13 7400 -2T87 peak
HORIZONTA
Radiated Emission
MO0 dBum
FCL FE
FCLC AY
w0 1
®
oo
1000000 2000 2000 MHz] G000 G000 7000 SO00E000 TE000.000
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Owver Height Degree
MHz dBuV dBim dBuvim dBuim dB Detector cm degree  Comment

1" 4874000 5174 -3.94 47.80 7400 -2620 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 27 /90 Report No.: RF250107002-01-001
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| Above 1G (1GHz~18GHz) | Test mode: 11G Test Channel:11
VERTICAL
Radiated Emission
1000 dBuv/m
FLCC PE
FOL AW
S
1
®
i
1000000 2000 2000 [MH2) G000 BOD0 7000 S0003000 16000000
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Owver Height Degres
MHz dBuV dB/m dBulim dBul'm dB Detector cm degree  Comment
1* 4924000 4876 -4.03 4473 7400 -2927 peak
Radiated Emission
1200 dBuM/m
FCC PE
T
FOC AW
200
2450000 245000 247000 248000 249000 250000 251000 252000 253000 500 MHz
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq. Lewel  Factor  ment Limit  Owver Height Degree
MHz BV dB/m dBuvm dBuvim dB Detector cm degree Comment

1% 2483500 5125 -1.38 49.87 7400 -2413  peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 28 /90 Report No.: RF250107002-01-001
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HORIZONTA
Radiated Emission
1000 dBudm
FLCC PE
FOLL AY
50 1
®
oo
1000000 2000 =000 [MHz) GO0 G000 7000 000 3000 18000 )
Reading Comect Measure- o Antenna Table
MNo. Mk. Freq. Level  Factor  ment Limit  Over Height Degree
MHz BV dBim dBuim dBuim dB Detector om degree  Comment
1* 4924000 501 -4.03 4618 T400 -2782 peak
Radiated Emission
1200 dBu Am
FCL PE
T
FCL AV
200
G000 G000 MPO00 8000 9000  ZSO000  PSI000  ZSRO00 253000 ZE50.00 MHz
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBim dBulim dBuim dB Detector cm degree  Comment
1* 2483500 4582 -1.38 44.44 7400 -2956 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 29/90 Report No.: RF250107002-01-001
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Above 1G (1GHz~18GHz)

| Testmode: 11N20SISO

Test Channel:1

VERTICAL

Radiated Emission

1000 dBud Am
FLT PE
FCL AY
50
%
o0
1000000 2000 2000 MHz] SO00 GO0 OO0 000 000 TR0 (00
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment  Limit  Owver Height Degree
MHz dBuV dBim dBuim dBulim dB Detector cm degree  Comment
1 4824000 4867 -8 44 86 7400 -2914 peak
Radiated Emission
1200  dBuVim
FC PK
70 1\“‘%
| FCC AY
M«N‘M//L/
20.0
2310000 232200 233400 ZME00 235600  2370.00 238200 239400  2406.00 2430.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuvim dBuV/m dB Detector cm degree  Comment
1" 2390000 5151 -2.32 4919 7400 -2481 peak
Page 30/90 Report No.: RF250107002-01-001
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HORIZONTA
Radiated Emission
1000 dBuvdm
FLT PE
FCLL AY
50
1
%
oo
QLRI anon 000 MHz] S000 G000 7000 BO0K 00 T RO,
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Owver Height Degree
MHz dBuV dB/m dBuim dBufmi dB Detector cm degree  Comment
1* 4824000 4910 -381 4529 7400 -2871 peak
Radiated Emission
1200  dBuVim
FitC PK
70 \\N
FCC AY
“LJ'/
20.0
2310000 232200 233400 2ME.00 235000  2370.00 238200 239400  2406.00 2430.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level  Factor ment Limit  Qver Height Degree
MHz dBuv dB/m dBuvim dBuV/m dB Detector cm degree  Comment
1" 2390.000 4446 -2.32 42.14 7400 -31.86 peak
Page 31/90 Report No.: RF250107002-01-001
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| Above 1G (1GHz~18GHz)

| Testmode:11N20SISO Test Channel:6

VERTICAL

Radiated Emission

1000 dBu¥/m
FCC FE
FCOL AW
50 1
.1
oo
1000000 2000 F000 [MHz] G000 RODD 000 SO0 H000 18000000
Reading Cormect Measure- o Antenna Table
Mo. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuV dBim dBulim dBuvi'm dB Detector cm degree  Comment
1% 4874000 5150 -394 47 56 7400 -2644 peak
HORIZONTA
Radiated Emission
1000 dBm
FLCC PE
FOC AW
= k
i
1000000 2000 2000 MHz] G000 G000 7000 000 3000 16000 000
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Owver Height Degres
MHz dBuV dBfm dBu\im dBu'm dB Detector cm degree  Comment
1* 4874000 5210 -394 4816 7400 -2584 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 32/90 Report No.: RF250107002-01-001
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| Above 1G (1GHz~18GHz)

| Testmode: 11N20SISO

Test Channel:11

VERTICAL
Radiated Emission
1000 JdBuW/m
FCC PE
FOIZ AW
- X
i1}
1000000 2000 3000 MHz] G000 G000 FO00 S000 3000 16000, (100
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Owver Height Degree
MHz dBuV dB/im dBuvim dBuvim dB Dietector cm degree  Comment
1* 4924000 5126 -4.03 47.23 7400 -2677 peak
Radiated Emission
1200 dBuMim
FCLC PE
T
’ FCC AV
200
2460000 6000 247000  M8000  M9000 250000 251000 252000 263000 THE0.00 MH2
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuV dB/m dBulim dBu\im dB Detector cm degree  Comment
1* 2483500 50.79 -1.50 49.29 7400 -2471 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 33/90 Report No.: RF250107002-01-001
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HORIZONTA

1000 dBuv /m

Radiated Emission

FCL FE
FCL AY
5}
Y
oo
1000000 2000 2000 [MH2) 5000 6000 7000 80003000 18000 000
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level  Factor  ment Limit ~ Over Height Degree
MHz BV dBim dBuim dBuvim dB Dietector om degree  Comment
1* 4924000 5061 -4.03 46 58 7400 -2742 peak
Radiated Emission
12000 dBuvim

FCL PE
T
FCC AV
0.0
2450000 246000 247000 248000 249000 260000 251000  Z520.00 253000 50,00 MHz
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Cwer Height Degree
MHz dBu dBim dBuvim dBuVim dB Detector cm degree  Comment
1* 2483500 4228 -1.50 40.78 7400 -3322 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 34 /90
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| Above 1G (1GHz~18GHz)

| Testmode: 11N40SISO

VERTICAL

Radiated Emission

1000 dBuim
FLCC PE
FCL AY
50 ]
(1R}
1000008 2000 F000 MHz] G000 G000 FO00 S000 3000 18000, 000
Reading Comect Measure- e Antenna Table
Mo. Mk. Freq.  Level  Factor  ment Limit ~ Owver Height Degree
MHz dBuV dB/m dBuim dBufmi dB Detector cm degree  Comment
1* 4844000 5304 -3o 4913 7400 -2487 peak
Radiated Emission
1700 dB A
0
1 FOC AW
Wi bt M‘J/F.“
200
ZR0000 ZI200 2300 ZMEOD  ZISA00 7000 M2 00 Z3SM00 240600 23000 MHz
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Ower Height Degree
MHz dBuV dBim dBulim dBuVim dB Detector cm degree  Commeant
1* 2390000 5531 -2.32 52.99 7400 -21.01 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 35/90
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HORIZONTA
Radiated Emission
1ML0 dBuddm
FCC FE
FOIZ AW
S
b
111]
QLR 2000 Z000 MHz] 5000 GOO0D  FOO0 SO00S000 1 &000. (00

Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Faclor  ment Limit ~ Over Height Degree

MHz BV dB/m dBuvm dBuvim dB Detector cm degree Comment
1* 4844000 5048 -3.91 46.57 7400 -2743 peak

Radiated Emission

1200 dBum
T
FCC AV
w
200
ZANDNN 232200 23400 ZMEO00 Za68 00 73000 238200 Zasd 00 2406 00 00 MHz
Reading Comect Measure- Antenna Table

No. Mk. Freq. Level  Factor ment Limit  Over Height Degres

MHz dBuV dBim dBuim dBulim dB Detector cm degree  Comment
1* 2390000 46.36 -2.32 44.04 7400 -2996 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 36 /90 Report No.: RF250107002-01-001
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| Above 1G (1GHz~18GHz) |  Test mode:11N40SISO Test Channel:6
VERTICAL
Radiated Emission
1000 dBuW/m
FCC FE
FOL AY
a0 1
.3
111]
1000000 2000 3000 MHz] G000 BUND 7000 S000 3000 1BH00. (00
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq. Lewel  Factor  ment Limit  Owver Height Degree
MHz BV dB/m dBuvm dBuvim dB Detector cm degree Comment
1* 4874000 4996 -394 46.02 7400 -27598 peak
HORIZONTA
Radiated Emission
1000 dBuv/m
FCL PE
FCLC AY
Sl
&
oo
1000, 000 2000 3000 MHz] G000 G000 7000 S000 3000 18000, 00
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Qver Height Degree
MHz dBuV dBim dBuvim dBuim dB Detector cm degree  Comment

1* 4874000 4832 -3.94 44338 7400 -2962 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 37 /90 Report No.: RF250107002-01-001
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| Above 1G (1GHz~18GHz) |  Test mode: 11N40SISO Test Channel:9
VERTICAL
Radiated Emission
100 dBus'm
" %
I:.-‘IIJIIJEI.III][I aon kLUl MHz] OO0 GO0 7000 HO000 3000 B0 0
Antenna Table

Reading Comect Measure- o
No. Mk. Freq. Level Factor  ment Limit ~ Ower Height Degree

MHz dBuV dBim dBufm dBul'm dB Dietector cm degree  Comment
1% 4904000 4983 -3.97 45.86 7400 -23.14 peak

Radiated Emission

1200 dBu m
FCC PK
7n
?L\N” FOC AV
20,0
PELDO0 MGO00  MF000 28000 29000 50000 XST000  FSPOOD 253000 50,00 MHz
Reading Comect Measure- o Antenna Table
MNo. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBim dBuvm dBuvim dB Dietector om degree Comment

1% 2483500 5368 -1.50 52.18 7400 -21.82 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 38 /90 Report No.: RF250107002-01-001
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HORIZONTA
Radiated Emission
1000 dBu/m
FCC FE
FOLC AW
50
%
i
1000000 2000 3000 MH2] 5000 BUND 7000 SO0 3000 18000, 000
Reading Comect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Cwer Height Degree
MHz dBuy dBm dBuvm dBuvim dB Detector cm degree  Comment
1* 4904000 5035 -3.97 46.38 7400 -27.62 peak
Radiated Emission
12000 dBuMim
H FCL PE
T
FCC AV
S — 1
20.0
G0.000 M6000 247000 43000 243000 250000 251000 252000  X530.00 THE0 00 MH:
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level  Factor  ment Limit ~ Over Height Degree
MHz BV dBim dBuim dBuvim dB Dietector om degree  Comment
1* 2483500 4366 -1.50 42 16 7400 -3184 peak

The high frequency, which started from 18GHz to 26.5GHz, was pre-scanned and the result which
was 20dB lower than the limit line was not recorded in this report.

HY-FCC part 15C-2.4G WIFI Ver.1.1
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3.3 Spurious Emission at Antenna Port
3.3.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak Output
Power limits. If the transmitter complies with the Output Power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

3.3.2 Test Procedure

Test Method
@ Conducted Measurement |O Radiated Measurement
Test Channels
® Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |O Normal and Extreme

Note: @ :Test O :No Test

a) The EUT was directly connected to the tonscend test system and antenna output port as show in
the block diagram below.
b) Spectrum Setting as below:

Centre Frequency The centre frequency of the channel under test
Spectrum Parameters Setting

Start Frequency 30 MHz

Stop Frequency 26.5 GHz

RBW 100 kHz

VBW 300 kHz

Detector Peak

Trace Max Hold

Sweep Time Auto

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 40 /90 Report No.: RF250107002-01-001
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3.3.3 Test Setup

EUT

HY-FCC part 15C-2.4G WIFI Ver.1.1

44— RF cable———»

Tonscend test system

Page 41 /90
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3.3.4 The Result

Conducted Spurious Emission

KEYSIGHT Input RF
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

2

o]

Frequency

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS|
Avg|Hold: 10/10
Trig: Free Run

InputZ 50 0
Comr CCorr RCal
Freq Ref: Int () M
PPPPPP

Span
Mkr1 2.410 47 GHz|} 30,0000000 MHz
4.06 dBm

Swept Span
Zero Span

Ref Lvl Offset 22.50 dB
Ref Level 30.00 dBm

Full Span

427000000 GHz

[ AUTO TUNE

#Video BW 300 kHz

Feb 12, 2025
5:32:50 PM

v

KEYSIGHT Input RF

Coupling: DC
L = Align: Auto

1 Spectrum
Scale/Div 10 dB

“acd?

Frequency

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track:

InputZ: 50 0
Corr CCorr RCal
Freq Ref: Int (S)

#Atten: 10 dB
Preamp: Off

#Avg Type: Power (RMS|
Avg|Hold: 1010
Trig: Free Run

Center Frequency
M 515.000000 MHz
PPPPPP
Span
970.000000 MHz
Swept Span
Zero Span

Mkr1 907.79 MHz
-60.24 dBm

Ref Lvl Offset 22.50 dB
Ref Level 20.00 dBm

Start Freq

30.000000 MHz

Stop Freq
000000000 GHz

[ AUTO TUNE

CF Step
97.000000 MHz

#Video BW 300 kHz Stop 1.0000 GHz;

Sweep 36.0 ms (30001 pts)
Feb 12, 2025 [ L] r&j L.
e (%

5:32:52 PM Signal Track

(Span Zoom)

11B-Ant1-2412-30~1000-PASS

HY-FCC part 15C-2.4G WIFI Ver.1

A Page 42 /90

Report No.

: RF250107002-01-001




8 25
HAIYUN

ab e,
Falat

KEYSIGHT I_nput“ RF i
Coupling: DC
L & Align: Auto

1 Spectrum
Scale/Div 10 dB

Start 1.00 GHz
#Res BW 100 kHz

5 Marker Table v
Mode Trace Scale

N 1 f
N 1 f

Input Z: 50 Q #Atten: 20 dB PNO: Fast

CorrCCorrRCal  Preamp: Off Gate: Off

Freq Ref: Int (S) IF Gain: Low
Sig Track: Off

Ref Lvl Offset 22.50 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

X Y Function
2.411 85 GHz 5.743 dBm
26.01550GHz 3826 dBm

Feb 12, 2025
5:33:07 PM

#Avg Type: Power (RMS]
AvglHold: 1010
Trig: Free Run

Mkr2 26.015 50 GHz|
-38.26 dBm

Function Width

ﬂ Frequency

Center Frequency

M 13.750000000 GHz

PPPPPP

Span

25.5000000 GHz
Swept Span
Zero Span

Full Span

Start Freq
1.000000000 GHz

Stop Freq
26.500000000 GHz

Function Value

el Signal Track

(Span Zoom)

KEYSIGHT Input RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Input Z: 50 Q #Atten: 30 dB

CorrCCorrRCal  Preamp: Off Gate: Off

Freq Ref: Int (S) IF Gain: Low
Sig Track: Off

Ref Lvi Offset 22,52 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

? Feb 12, 2025

5:39:55 PM

PNO: BestWide  #Avg Type: Power (RMS
AvglHold: 10110
Trig: Free Run

Q Frequency

Center Frequency
2.437000000 GHz

PPPPPP

Span

Mkr1 2.439 01 GHz|} 300000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
2.422000000 GHz

Stop Freq
2452000000 GHz

AUTO TUNE

Signal Track

11B-Ant1-2437-0~Reference-PASS

HY-FCC part 15C-2.4G WIFI Ver.1.1
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ﬂ Frequency
KEYSIGHT Input RF InputZ: 50 0 #Atlen: 10dB  [PNO: Fast #Avg Type: Power (RMS|
RL  .p. (COUPINGDC  ComCCorRCal [Preamp:Of  Gate: Of AvalHold: 1010 " .|| centenkrequency
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run ; 515.000000 MHz
Sig Track: Off PPPPPP

Span
{Specinm Ref Lvl Offset 22.52 dB Mkr1 642.85 MHZ{} 970 000000 Mtz
Scale/Div 10 dB Ref Level 20.00 dBm -60.31 dBm

Swept Span
Zero Span

Full Span

Start Freq
30.000000 MHz

Stop Freq
1.000000000 GHz

AUTO TUNE

CF Step
97.000000 MHz

Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz|
#Res BW 100 kHz Sweep 36.0 ms (30001 pts)

Feb 12, 2025
5:39:58 PM

Frequency
KEYSIGHT Input RF InputZ: 50 0 #Atlen:20dB  [PNO: Fast #Avg Type: Power (RMS|
RL  op. COMINGDC  CorCCorRCal Preamp Of  GateOf Mo 010 1 |JCemEnERuengy
Align Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run ; 13.750000000 GHz
Sig Track: Off PPPPPP
. Span
1 Spectrum Ref Ll Offset 22,52 dB Mkr2 26.319 80 GHz|| 25 5000000 GHz

Scale/Div 10 dB Ref Level 30.00 dBm -37.95 dBm Swept Span

Zero Span

Full Span

Start Freq
1.000000000 GHz

Stop Freq
26.500000000 GHz

AUTO TUNE
Start 1.00 GHz #Video BW 300 kHz Stop 26.50 GHz

#Res BW 100 kHz Sweep ~940 ms (30001 pts)| |CF Step
5 Marker Table v 2.550000000 GHz

Mode Trace Scale X Y Function Function Width Function Value
N 1 f 2439 90 GHz 1.962 dBm
N 1 26.31980GHz ___-37.95 dBm

ac A ? T

11B-Ant1-2437-1000~26500-PASS

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 44 /90 Report No.: RF250107002-01-001
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KEYSIGHT Inut &F
Coupling: DC
RL G Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.46200 GHz
#Res BW 100 kHz

InputZ: 50 Q
Corr CCorrRCal
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 22.47 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

Feb 12, 2025
5:42:45 PM

L)

Frequency

#Avg Type: Power (RMS]
Avg|Ho
Trig: Free Run

1010 "
PPPPPP
Span
Mkr1 2.462 99 GHz|| 390000000 MHz

Swept Span
Zero Span

KEYSIGHT lnput RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

5 (7

Input Z: 50 O
Corr CCorr RCal
Freq Ref: Int (S)

#Atten: 10 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: L¢
Sig Track:

Ref Lvi Offset 22,47 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Feb 12, 2025
5:42:48 PM

Frequency

#Avg Type: Power (RMS|
Avg|Hold: 10/10
Trig: Free Run

M

PPPPPP
Span
Mkr1 818.48 MHz|| 970.000000 MHz
-60.64 dBm Swept Span
Zero Span

Start Freq
30.000000 MHz
Stop Freq
1.000000000 GHz

[ AUTO TUNE

CF Step
97.000000 MHz

el Signal Track

(Span Zoom)

St}

11B-Ant1-2462-30~1000-PASS
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KEYSIGHT I_nput“ RF i
Coupling: DC
L & Align: Auto

1 Spectrum

Scale/Div 10 dB

Al

Start 1.00 GHz
#Res BW 100 kHz

5 Marker Table v
Mode Trace Scale

N 1 f
N 1 f

ﬂ Frequency
Input Z: 50 0 #Atten: 20 dB PNO: Fast #Avg Type: Power (RMS] 1 P
CorCCorrRCal  Preamp: Off Gate: Off AvglHold: 10110 EENCY)

Freq Ref: Int (S) IF Gain'Low  Trig: Free Run M ¥1{ 13.750000000 GHz
Sig Track: Off PPPPPP

Ref Lvl Offset 22.47 dB Mkr2 24.685 25 GHz|
Ref Level 30.00 dBm -38.52 dBm

Span

25.5000000 GHz
Swept Span
Zero Span

Full Span

Start Freq
1.000000000 GHz

Stop Freq
26.500000000 GHz

#Video BW 300 kHz

X
2.459 45 GHz 1.773 dBm
2468525 GHz __-38.52 dBm

Function Function Width Function Value

Feb 12, 2025 3 x| 15
5:43:04 PM b, ?432:'2{,[,?3‘

KEYSIGHT Input RE
RL Coupling: DC
Align: Auto

1 Spectrum

Scale/Div 10 dB

Frequency
InputZ: 50 0 #Atlen:30dB  |PNO: BestWide  #Avg Type: Power (RMS 1 T
CorCCorrRCal  Preamp: Off Gate: Off AvglHold: 10110 " , equency
Freq Ref: Int (S) IF Gain: Low Trig: Free Run ; 2.412000000 GHz

Sig Track: Off PPPPPP
- = Span
Ref Lvl Offset 22,50 dB Mkr1 2.415 78 GHz|| 300000000 MHz
Ref Level 30.00 dBm Swept Span
1 Zero Span

#Video BW 300 kHz

? Feb 12, 2025

5:46:25 PM b Signal Track

11G-Ant1-2412-0~Reference-PASS

HY-FCC part 15C-2.4G WIFI Ver.1.1
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ﬂ Frequency
KEYSIGHT Input RF InputZ: 50 0 #Atlen: 10dB  [PNO: Fast #Avg Type: Power (RMS|
RL  .p. (COUPINGDC  ComCCorRCal [Preamp:Of  Gate: Of AvalHold: 1010 " .|| centenkrequency
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run ; 515.000000 MHz
Sig Track: Off PPPPPP

Span
1 Spectrum Ref Lvl Offset 22.50 dB Mkr1 911.02 MHz}{ 970 00000 iz
Scale/Div 10 dB Ref Level 20.00 dBm -60.70 dBm

Swept Span
Zero Span

Full Span

Start Freq
30.000000 MHz

Stop Freq
1.000000000 GHz

AUTO TUNE

CF Step
97.000000 MHz

Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz|
#Res BW 100 kHz Sweep 36.0 ms (30001 pts)

Feb 12, 2025
5:46:28 PM

Frequency
KEYSIGHT Input RF InputZ: 50 0 #Atlen:20dB  [PNO: Fast #Avg Type: Power (RMS|
RL  op. COMINGDC  CorCCorRCal Preamp Of  GateOf Mo 010 1 |JCemEnERuengy
Align Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run ; 13.750000000 GHz
Sig Track: Off PPPPPP
. Span
1 Spectrum Ref Ll Offset 22,50 dB Mkr2 26.350 40 GHz|| 25 5000000 GHz

ScaleiDiv 10 dB Ref Level 30.00 dBm -38.17 dBm Swept Span

Zero Span

Full Span

Start Freq
1.000000000 GHz

Stop Freq
26.500000000 GHz

AUTO TUNE
Start 1.00 GHz #Video BW 300 kHz Stop 26.50 GHz

#Res BW 100 kHz Sweep ~940 ms (30001 pts)| |CF Step
5 Marker Table v 2.550000000 GHz

Mode Trace Scale X Y Function Function Width Function Value
N 1 f 2.406 75 GHz 1.894 dBm
N 1 f 26.35040GHz___-38.17 dBm

D C A ? Tl

11G-Ant1-2412-1000~26500-PASS
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KEYSIGHT Inut &F
Coupling: DC
RL G Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.43700 GHz
#Res BW 100 kHz

ﬂ Frequency

Input Z: 50 Q #Atten: 30 dB PNO: BestWide  #Avg Type: Power (RMS|
Corr CCorrRCal  Preamp: Off Gate: Off Avg|Hold: 10/10 M
Freq Ref: Int (S) IF Gain: Low Trig: Free Run ;
Sig Track: Off PPPPPP
Span
Ref Lvl Offset 22.52 dB Mkr1 2.439 49 GHz|| 300000000 MHz
Ref Level 30.00 dBm 2.58 dBm Swept Span

Zero Span

#Video BW 300 kHz

Feb 12, 2025
5:50:37 PM

KEYSIGHT lnput RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

5 (7

Frequency

Input Z: 50 O #Atlen: 10 dB PNO: Fast #Avg Type: Power (RMS|
Comr CCorrRCal  Preamp: Off Gate: Off Avg|Hold: 10/10 M
Freq Ref: Int (S) IF Gain: Lt Trig: Free Run ;
Sig Track: PPPPPP
- PP, Span
Ref Lvl Offset 22,52 dB Mkr1 978.63 MHz|| 70.000000 MHz
Ref Level 20.00 dBm -60.90 dBm Swept Span

Zero Span

Start Freq
30.000000 MHz
Stop Freq
1.000000000 GHz

[ AUTO TUNE

CF Step
97.000000 MHz

#Video BW 300 kHz

Feb 12, 2025 ¥ F&E ® 7' |signal Track

5:50:39 PM el Span Zoom)

11G-Ant1-2437-30~1000-PASS
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KEYSIGHT Ineut RF
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Start 1.00 GHz
#Res BW 100 kHz

5 Marker Table v
Mode Trace Scale

N 1 f
N 1 f

InputZ: 50 Q
Corr CCorrRCal
Freq Ref: Int (S)

#Atten: 20 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 22.52 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

X
2.433 10 GHz
26.11750 GHz

Y
2.642 dBm
-38.98 dBm

Function

Feb 12, 2025
5:50:54 PM

L)

Center Frequency
13.750000000 GHz

Frequency

#Avg Type: Power (RMS
AvglHold: 1010

Trig: Free Run M

PPPPPP

Span
Mkr2 26.117 50 GHz 25.5000000 GHz
-38.98 dBm

Swept Span
Zero Span

Full Span

Start Freq
1.000000000 GHz

Stop Freq
26.500000000 GHz

AUTO TUNE

CF Step
2.550000000 GHz

Stop 26.50 GHz]
Sweep ~940 ms (30001 pts)

Function Width Function Value

KEYSIGHT Input RE
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Input Z: 50 O
Corr CCorr RCal
Freq Ref: Int (S)

#Atten: 30 dB
Preamp: Off Gate: Off

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 22.47 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

? Feb 12, 2025

56:55:26 PM

PNO: Best Wide

Frequency

#Avg Type: Power (RMS]
AvglHold: 10110
Trig: Free Run

Center Frequency

M 2.462000000 GHz

PPPPPP
Mkr1 2.463 26 GHz
2.67 dBm

Span
30.0000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
2.447000000 GHz

Stop Freq
2477000000 GHz

AUTO TUNE

Span 30.00 MHz
Sweep 1.13 ms (1001 pts)

11G-Ant1-2462-0~Reference-PASS

HY-FCC part 15C-2.4G WIFI Ver.1.1
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ﬂ Frequency
KEYSIGHT Input RF InputZ: 50 0 #Atlen: 10dB  [PNO: Fast #Avg Type: Power (RMS|
RL  .p. (COUPINGDC  ComCCorRCal [Preamp:Of  Gate: Of AvalHold: 1010 " .|| centenkrequency
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run ; 515.000000 MHz
Sig Track: Off PPPPPP

Span
ISEEEA Ref Lvl Offset 22.47 dB Mkr1 633.83 MHZ{} 970.000000 Mtz
Scale/Div 10 dB Ref Level 20.00 dBm -60.91 dBm

Swept Span
Zero Span

Full Span

Start Freq
30.000000 MHz

Stop Freq
1.000000000 GHz

AUTO TUNE

CF Step
97.000000 MHz

Start 0.0300 GHz #Video BW 300 kHz Stop 1.0000 GHz|
#Res BW 100 kHz Sweep 36.0 ms (30001 pts)

Feb 12, 2025
5:55:29 PM

Frequency
KEYSIGHT Input RF InputZ: 50 0 #Atlen:20dB  [PNO: Fast #Avg Type: Power (RMS|
RL  op. COMINGDC  CorCCorRCal Preamp Of  GateOf Mo 010 1 |JCemEnERuengy
Align Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run ; 13.750000000 GHz
Sig Track: Off PPPPPP
Span
1 Spectrum Ref Ll Offset 22.47 dB Mkr2 26.109 85 GHz|| 25 5000000 GHz

ScaleiDiv 10 dB Ref Level 30.00 dBm -38.60 dBm Swept Span

Zero Span

o1 Full Span
Start Freq
1.000000000 GHz

Stop Freq
26.500000000 GHz

AUTO TUNE
Start 1.00 GHz #Video BW 300 kHz Stop 26.50 GHz

#Res BW 100 kHz Sweep ~940 ms (30001 pts)| |CF Step
5 Marker Table v 2.550000000 GHz

Mode Trace Scale X Y Function Function Width Function Value
N 1 f 2.464 55 GHz 2.972 dBm
N 1 f 26.10985GHz ___-38.60 dBm

DA ?

11G-Ant1-2462-1000~26500-PASS
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